HUSQVARNA - SPARE PARTS CATALOGUE
: HUSQVARNA LF 50 L

Spare parts list



SPARE PARTS LIST



ENGINE - HONDA GXR120UT SE-3 SD

LF 50

D




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK QTy.
Engine, complete Honda
1 596474001 ENGINE GXR120UT SE-3 3D, from 1
S/N20191700750
3 594585901 COVER 1
4 594585001 AIRFILTER 1
5 594582801 GASKET 1
6 594583301 GASKET 1
7 594585101 SPARK PLUG 1
8 594600801 SWITCH 1
9 594596401 FUEL CAP 1
10 594596301 FUEL TANK 1
11 594584901 ARRFILTER 1
12 594599701 CASE 1
13 594603701 GASKET 1
14 595471601 GASKET 1
15 594202101 COVER 1
16 594849301 MUFFLER 1
17 594606801 GASKET 1
18 594202201 STARTER Recoil starterr, Complete 1
20 594596501 ROPE 1
29 594586101 OIL 1
30 594596201 CARBURETTOR 1
31 594599401 SPACER 1
32 595048901 GASKET 1
33 594303901 RECOIL SPRING 1



LF 50
BELT GUARD




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry.
1 594960601 BELT GUARD 1

2 594484301 BELT GUARD 1

3 594120001 SCREW M8 x 25 mm 8.8 1

4 594123001 LOCKNUT M8 x 1.25 mm 1

5 595287301 SCREW M8 x 20 mm 2

6 594119801 SCREW M8 x 30 mm 3

7 594648001 SCREW M8 x 25 mm 8.8 A2K 1

8 594650201 LOCKING SPRING 1

9 594647801 WASHER 3



LF 50
HANDLE




PXM_
PARTNO DESCRIPTION PXM_REMARK Qry.

594168801 HANDLE

PXM_REF

594654401 BRACKET

594654201 SLEEVE

594654301 KNOB

595067101 WASHER 53x10x 1,

594265501 RING 48 x7x0.6 mm,

594168901 HANDLE

594524801 SCREW M10x70mm 8.8

595061901 WASHER 35x11x2mm

594480401 RUBBER SHOE

=200 NO O~ W(IN|[—

k=l
NN NN = NN N

594481201 BEARING SLEEVE



LF 50
VIBRATION DAMPED HANDLE

,:rf('{g




PXM_

PXM_REF L oo DESCRIPTION PXM_REMARK ary.
1 594205101 HANDLE 1
6.4x 18 x 16 mm A2T, 025
2 594527901 WASHER e 16
3 594482201 BRACKET 2
4 594480501 ABSORBER 2
5 594482101 BRACKET 2
6 594525001 SCREW M5 x 10 mm 8
7 594524701 NUT M6 x 30 mm 8.8 8
8 594526701 SCREW M6 x 12 mm 10.9 16
9 594481301 HANDLE 1
10 595363901 HANDLE 1



TRANSPORT DEVICE

LF 50

H




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry.
1 595120701 TRANSPORT Transport device kit 1
2 596889707 SCREW M8 x 12 mm 8.8 2
3 595061001 WASHER 84x25x2mm 2
4 594455501 WHEEL 2
5 595121001 BRACKET 1
6 595352401 NUT M5 A2K 4
7 595992901 WASHER 84x25x2mm 4
8 595887401 SCREW M5 x 25 mm 4
9 594455701 HOOD 2
10 597867401 SCREW W/ flange. M10 x 40 mm 2
11 594120001 SCREW M8 x 25 mm 2
12 595120901 BRACKET 1
13 595064701 LOCKNUT M10x 1.5 mm 2



BLOCK PAVING PLATE

LF 50

J




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry.
1 594757201 BLOCK PAVING KIT 1

2 595127601 BLOCK 1

3 594123001 LOCKNUT M8 2

4 594181801 BRACKET 1

5 595036601 WASHER 84/16x15DIN125 2

6 595110201 BOLT M08 2






PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK QTy.
1 594214201 SERVICEKIT Start up kit 1

2 594215702 SERVICE KIT One year service kit 1

3 594585001 AR FILTER Outer 1

4 594584901 AIRFILTER Element 1

5 594585101 SPARK PLUG 1

6 594488701 BELT 1

7 594584901 ARRFILTER Element 1



LF 50
12 MONTHS / 200 HOURS SERVICE KIT




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK QTy.
1 594215702 SERVICE KIT One year service kit 1

2 594585001 ARRFILTER Outer 1

3 594584901 ARRFILTER Element 1

4 594488701 BELT 1

5 594585101 SPARK PLUG 1






PXM_

PXM_REF  PIM= DESCRIPTION PXM_REMARK Qry.
1 594194501 REPARKIT 1
2 594525901 ABSORBER 7
105x 28 x6 mm, 0.41 x
3 595067601 WASHER 1oxgsxomn o) 4
4 595184801 HEXAGON NUT M10 A3K 8
5 594480401 RUBBER SHOE 2
6 505061901 WASHER 10 %D AG UASR 13
x0.08in
7 594524801 SCREW M10 x 70 mm 88 A3K 2



ECCENTRIC ELEMENT REPAIR KIT

LF 50

N

7

%___‘.v




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK QTy.
1 594194301 REPARKIT 1
2 594120001 SCREW M8 x 25 mm 8.8 A2K, 1
84 x22x3mm, 0.33x
3 594123401 WASHER 087 x0.12 in. HV300 1
4 594128301 SEAL 1
5 595033201 SCREW M6 x 16 mm 8.8 A2K 6
6 594526001 BALL BEARING 2
7 594124601 WASHER Nordlock NL6 M6 DIA 135 6






PXM_

PXM_REF  Liorio  DESCRIPTION PXM_REMARK Qry.
1 594145901 GROUND PLATE 1
2 594480701 SHAFT 1
3 594526001 BALL BEARING 2
4 594490101 COVER 1
5 594128301 SEAL Lip type 1
6 594486701 PULLEY V-belt 1
7 594123401 WASHER 8.4x22x3 300 HV 1
3 594120001 SCREW M8x25 1
9 595033201 SCREW M6x16 8.8 A2K 6
10 594490201 COVER 1
11 594525901 ABSORBER 4
12 595067601 WASHER 105x 28 x 6 mm. 4
13 594122601 HEXAGON NUT M10x 15 mm GEOMET 8
14 594124601 WASHER Nordlock NL6 M6 DIA 135 6






PXM_REF  TXM- DESCRIPTION

PARTNO PXM_REMARK ary.

594144801 HANDLE

594746701 SCREW M8 x 20 mm 8.8 A2K

1
2
3 595188101 GROMMET
4

595119701 ENGINE PLATE

(N lw |-






PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK
Engine, complete Honda

1 596474001 ENGINE GXR120UT SE-3 3D, from
S/N20191700750

2 594481001 CENTRIFUGAL CLUTCH Centrifugal, complete

3 595890401 WASHER 6.4x22 x4 mm,

4 594119601 SCREW M6 x 20 mm 8.8 A2K

5 595177501 PLATE

6 594120001 SCREW M8 x 25 mm 8.8 A2K

7 594123001 LOCKNUT M8 x 1.25 mm A2K

9 594488701 BELT



LF50
GOLD KIT

Number

Description

QTyY

595387601

GOLD KIT LF 50

595387201

Ground plate and Eccentric System

Eccentric Element Repair Kit

V-Belt Pulley

Shock absorber repair kit

595386001

Cosmetic Kit LF 50

Covers

Belt guard, outer
Belt guard, Inner
Screw
Washer
Screw
Lock Spring
Screw
Screw
Nut

Product label Kit

599143101

Handle Kit

] S N = A A W W = =

594215702

Yearly service kit




PXM_
PARTNO DESCRIPTION PXM_REMARK Qry.

595387601 SERVICEKIT

PXM_REF

595387201 REPAIR KIT

595386001 SERVICE KIT Incl. Product label Kit

599143101 HANDLE ASSY

O |W[N =

JRNY IFE  JU) JEN

594215702  SERVICE KIT



LF50

SILVER KIT
1
Item Number Description QTY

1 595387501 Sliver Kt 1
2 595387201 Ground plate and Eccentric System 1
Eccentric Element Repalr Kit 1
V-Belt Pulley 1
Shock absorber repair kit 1

Engine and Transmission
3 594215702 Yearly service kit 1




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry.
1 595387501 SERVICEKIT 1
2 595387201 REPAIR KIT 1

3

594215702  SERVICE KIT



LF50
COSMETIC KIT

tem Number

Description

2

1 595386001

Cosmetic Kit LF 50

Covers

Belt guard, outer
Belt guard, Inner
Screw
Washer
Screw
Lock Spring
Screw
Screw
Nut

Product label Kit

a2 N =2 A W W = -




PXM_REF
1

PXM_
PARTNO DESCRIPTION

595386001 SERVICEKIT

PXM_REMARK

Qry.



LF 50
DECALS .

AWARNING 5
ol 2 |

/D WARNING
D@Hﬂ_ﬂ]g 6 7
/D WARNING @

[J=t

10

UlHusovarne” | e

1 12

® B

WARNIMG: Cancer and Reproductive Harm - wwnw P8 SWarnings.ca.gay
ADYERTEMCIA: Cancery dafo reproductivo - wnw PESWarnings.ca.gow
AYERTISSEMENT: Cancer et dommages ala reproduction - wwaw PGSWarnings.ca.gov




PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK QTy.
1 595180201 SCREW 4
2 594486201 DECAL Start instruction 1
3 594486301 DECAL Instruction 1
4 594660201 LABEL Fuel, Gasoline 1
5 594659601 LABEL Protection 1
6 594660901 LABEL lifting point 2
7 594515401 DECAL Sound power 1
8 595319801 DECAL Husqvarna crown 1
9 596287701 DECAL Husqgvarna logo 1
10 595094101 DECAL Model 1
11 596280201 DECAL Complience 1
12 595186101 DECAL Hot surface 1
13 595871701 LABEL 1



